

TEST REPORT

No. : GPL0409264

Date : Oct.28,2004

Page: 1 of 1

APPLICANT:

DEFOND ELECTRICAL INDUSTRIES LIMITED
2nd Industrial Zone, Hongmei Town, Dongguan City

SAMPLE DESCRIPTION:

The following kind of sample was submitted by the applicant for testing:

Name: Silicone Rubber Keypad

Buyer: Defond

Manufacturer: Hi-Tech

TEST REQUESTED :

As specified by client, to do the salt spray test.

TEST METHOD:

Refer to ASTM B117-03 and ASTM D610-95.

DATE OF SAMPLE RECEIVED: Sep.24,2004

TEST PERIOD: Sep.24,2004 to Oct.26,2004

RESULTS:

Salt solution concentration: 5% NaCl by mass

Chamber temperature :35℃

Volume of salt solution collected: 1.7 ml/(80cm².h)

PH of collected solution: 6.8

Exposure period: 700h

Corrosion evaluation after testing according to ASTM D610-95

Area Failed (%): 0

Rating Number: 10

Notes: In ASTM D610-95, the rating 10 is the best and the rating 0 is the worst.

***** End of report *****

Signed and on behalf of
SGS-CSTC Standards
Technical Services Co., Ltd

Michael Zhang
Lab Technical Supervisor